Welcome

F03 - Engine Control Unit


F03 - ENGINE CONTROL UNIT
Ref. Code Description Note Price excl. tax (€)
1 8V00C3517 ENGINE CONTROL UNIT 0
1 8T00C3517 ENGINE CONTROL UNIT 0
1 8R00C3517 ENGINE CONTROL UNIT 0
1 8P00C3517 ENGINE CONTROL UNIT 0
1 8M00C3517 ENGINE CONTROL UNIT 0
1 8V00C3517 ENGINE CONTROL UNIT 0
1 8T00C3517 ENGINE CONTROL UNIT 0
1 8R00C3517 ENGINE CONTROL UNIT 0
1 8P00C3517 ENGINE CONTROL UNIT 0
1 8M00C3517 ENGINE CONTROL UNIT 0
2 8000C0232 BRACKET, CONTROL UNIT 5,72
2 8000C0232 BRACKET, CONTROL UNIT 5,72
3 8A00B2677 SCREW 0,91
3 8A00B2677 SCREW 0,91
4 8000C0233 DAMPER, MOUNT 5,84
4 8000C0233 DAMPER, MOUNT 5,84
5 8000C0921 DAMPER, MOUNT, SENSOR 7,17
5 8000C0921 DAMPER, MOUNT, SENSOR 7,17
6 8000A1873 COLLAR, RR 5,65
6 8000A1873 COLLAR, RR 5,65
7 8F00B2672 SCREW M6X18 2
7 8F00B2672 SCREW M6X18 2
8 8000C4904 LEAN ANGLE SENSOR 0
8 8000C4904 LEAN ANGLE SENSOR 0
9 8000C3031 CABLE 35,53
9 8000C3031 CABLE 35,53
10 8000C0243 PLATE 8,19
10 8000C0243 PLATE 8,19
11 80A084658 SCREW 0,81
11 80A084658 SCREW 0,81
12 62ND15635 WASHER 0,06
12 62ND15635 WASHER 0,06
13 8000B4339 PAD,SIDE COVER 0,16
13 8000B4339 PAD,SIDE COVER 0,16
14 800090979 CUSHION RUBBER 1,49
14 800090979 CUSHION RUBBER 1,49
15 8000C1724 BRACKET, RELAY 0
15 8000C1724 BRACKET, RELAY 0
16 62ND15635 WASHER 0,06
16 62ND15635 WASHER 0,06
17 80A084658 SCREW 0,81
17 80A084658 SCREW 0,81
18 8000A6749 RELAY 13,87
18 8000A6749 RELAY 13,87
19 8000C2260 GUARD, CABLE RH 2,73
19 8000C2260 GUARD, CABLE RH 2,73
20 8000C3731 GUARD, CABLE LH 0
20 8000C3731 GUARD, CABLE LH 0
21 8C00B5919 SCREW M5 1,16
21 8C00B5919 SCREW M5 1,16
22 8000C2425 BRACKET, RELAY 0
22 8000C2425 BRACKET, RELAY 0
23 8AA0B2778 SCREW 0,34
23 8AA0B2778 SCREW 0,34
24 8A00B4948 FLASHER RELAY 51,54
24 8000C2939 FLASHER RELAY 98,29
24 8A00B4948 FLASHER RELAY 51,54
24 8000C2939 FLASHER RELAY 98,29